Y —

PARTS LIST
IN—YI1) X

BBWP-28BL
BBWP-28BL-BTFL

rall

SEIKO SEWING MACHINE CO., LTD.




IN—YYRTHAIZEELT

1. B THRTIHRE ] |BRTRLTEYET.
2. ZOXRIF2023FTBEDT—RIZESWTHERENI=EDTT,
3. BRIEFPEHRLICRHATFINIBAINHYET,

B X

pages
FUREE[R  vrrrrrerre e 1,2
FEHER{R  r-v v 3 4
ﬁ-l-*g;aﬂﬁﬁ”% ............................................................... 5 6
b A R ELLL R T 7.8
BRI Z IR vrevrrrr e 9. 10
Bl R T LR 11,12
SHAR . BHAR LS e 13, 14
L L (F)  JIT wrrrrrrrr st s 15, 16
AL L (FE)  FIT wrrrrrrrr s 17,18
FEUBAR{ZR  rorererorere e e 19, 20
FEVZAGTRRZR  rrvrrrrrr e 21, 22
FIEUR{H wrorererr e e 23, 24
FEBERA{R v v v v 25 26
FHZ EFRE{R  reeeeeeeerene s 27.28
D il A T R TP PP PP PP PP PP 2930
HIDBEDEEIR rrrrrrrrrr e 29 30
FREAFRER  wrrrrrmrrr e 31, 32
AHTEIBRAER s 33 34
A INYIBA{R(—BT) == v remrene e a e 35, 36
FRRAYFEAIR(-FL) »=resreremseramsanata e iiaaataaaatansananaanaaas 37, 38
FEBRAYFEIR(-BT)  rorrerereremara et a i 37, 38
s e A L T T T PP P PP PP PP 39. 40
FZFHOFAT—BEIR(-FL)  reereerrerrernesnaa s taataa i saasaasaanaass 39, 40
RGBTl e 41, 42
(TBRRBEIR 1 rrererrs e 43, 44
(TBTRBEGR 2 reereeeerrr s 45 46

/f-‘_:)‘i ................................................................ 47



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Jul . 2023.

3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body ---------------------------------------------------------- 1, 2
Upper shaft mechanism =«=+==s=s=ssssssssrreeamammammaiiainananea. 3.4
Needle bar and thread take—up mechanism ~ ====r=r=mmmmmmmmmnnene. 5, 6
Inner presser foot mechanism ==+ =s=s=rsresssesearamammmamaeaaaan, 7.8
Outer presser -Foot meChanism --------------------------------------- 9' 10
Lower shaft MechaniSm ~ =++++===rssssssrersssnnessssnnessssnnesssanes 11,12
Throat plate and throat plate base = ========rrrrrrrrmrmmmeennnnnns 13, 14
Hook saddle (right) and hook ====s==s=s=ssssrarasararmamieinnininannn. 15. 16
Hook Saddle (left) and hook --------------------------------------------- 17' 18
Feed shaft Mechanism ~ +r+=errrsessrsssssnnessssnnersssnnesssnnnns 19, 20
Feed adjustment meChanism --------------------------------------- 21' 22
Upper feed mechanism =«====s=s=ssssasammmmamammemiaeieinianaa. 23, 24
Feed reverse meChanism ------------------------------------------------ 25' 26
Presser foot lifter mechanism == +===rs=sssessressrnasssnassnnssnnnn 27, 28
Bobbin Winder meChanism --------------------------------------------- 29' 30
Tension release MechaniSm ===++==+s==srsssseasssassrnssrnnssnnnns 29, 30
Thread tenSiOI’] ---------------------------------------------------------- 31' 32
LUDFIiCAtion *** === sssessssassrrrnnnaaaaaaaa e 33, 34
QuiCk reverse meChanism (_BT) ------------------------------------ 35' 36
Knee switch mechanism (=FL)  ==r=rrerrrsarsarsmmiiimmmiiinina: 37, 38
Manual SWitCh mechanism (_BT) ------------------------------------ 37' 38
Air Pressure Mechanism ===+« == =s=sssssssssameamamimnnataiaanananaes 39, 40
Presser foot actuator mechanism (=FL) r=r=r=smrmrmmrmrerrararans 39, 40
Connectors and cables *+===rs+ssssrrressntersssnerssannerraaaneraaan 41, 42
Accessories ‘I ---------------------------------------------------------- 43' 44
ACCESSOIIES 2 '*# "+ r+seessesssnnessssnnessssnnessssnnesssnnnssssnnnnsnns 45, 46

Table O'F gauge par-ts ................................................ 47



F {ABH{% /Machine body




F {ABH{% /Machine body

—
[T
NO HRES 'nl‘g =
' 2|z A DESCRIPTION
=] co
PARTS NO. | | & |QTY
1 (60384 x| x | 1 | AAZAE SUPPORT BAR
2 |61018 x| x| 1 |k TOP COVER
3 160227-02 [ % [ 1 |CDEAYVILAZIL DIAL BUSHING, CD
4 |B150607 * | % | 2 | EiRTLEE RUBBER CAP, 32.8
5 160229 * | * | 1 |KFH/A— COVER, ;T/TAKE-UP LEVER
6 60204 * | x| 1 |RFEEH/N—1E BOLT, SOCKET M4X0.7 L=6
7 131207 * | x| 1 | REAN—1LETYSv— WASHER, PLAIN M4
8 160228 * [ % [ 1 | ERS—FvED SHEET PACKING
9 (30066 * | %[ 7 | E#iE BOLT, SOCKET M5X0.8 L=12
10 |27172 x| x| 5 |yNie SET SCREW, SOCKET (CP) M6X1.0 L=8
13 (60002 * | % | 1 |ER FACE PLATE
14 |B159150 * [ x| 1 |EmiRTLte RUBBER CAP, 20.5
16 (60004 * | x| 1 |ERGES OIL WICK, 130
17 160003 * | x| 1 |ER/ YT PACKING,; F-PLATE
18 27177 * | % | 2 |ERLE BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | x| 3 [T LRE RUBBER CAP, 9.4
20 |20218 x| x| 1 3L RUBBER CAP
21 |20161 * | x| 1 AR OIL WINDOW
22 18040 - | *| 2 |a—KA/—1t SCREW 9/64X40 L=8
23 (30025 - | x| 2 |a—FhAN—1ETyiv— WASHER, PLAIN L3.5
25 |BS20345 * | x| 1 [EYSAERLCIUE RUBBER CAP
26 |B159150 * | % | 1 |a—KdLig RUBBER CAP, 20.5
27 |B142743 * | - | 1 |FLYYUA—5g RUBBER CAP, 27.5
28 |B159928 * | - | 1 [EYFRASIUT—IRIGE RUBBER CAP, 14
29 |B142374 x| x| 2 |/\wHLN—BHTv o BUSH, DRY ; L=20
30 |B140063 * | *% | 1 [/ IIN—RwysN— PIN, DOWEL
32 [B153132 ¥ | *x | 1 [/INvILIN—RAPYIN—Fa21—T NYLON TUBE, L=13.5
33 |B140063 x [ x| 1 [/IN\wHOLIN—=RTYGT X byis— PIN, DOWEL
34 |B104821 * | x| 1 [/\wHLNN—ET LR RUBBER CAP, 10.5
35 30046 * | x| 1 |[7—R#ERL SCREW, TRUSS M4X0.7 L=4
36 31207 * [ x| 1 |7—REELEDYY— WASHER, PLAIN M4
37 |14517 * | x| 1 |ZELWR(1/4"~3/8") (1B#) SLIDE PLATE (1/4”~3/8") (Std.)
38 |6031-01 * | x| 1 [ELMLE SLIDE PLATE SCREW 11/64X40 L=9
42 (60358 * | x| 1 |[RyREK UPPER COVER ASSY, BED
43 (60359 * | x| 1 [NyREHR/SYyFY SHEET PACKING, BED
44 130075 * | % | 10 [RwkEHRIE BOLT, SOCKET M4X0.7 L=8
45 |B105113 x| x| 1 [RyR#mE SCREW 12.70X28 L=5
46 |B105215 * | x| 2 [RyR#mig/ Svxy PACKING
47 60357 * | x| 1 |ZEBRIVNAT PIPE
48 (60371 * | x| 1 |EBRINEZ—JL/AT TUBE, 120
49 (60364 * | x| 1 | RNyRihie OIL CAP, BED
50 |B140518 * | x| 1 [ RyRimao8ERE SCREW 7.94X28 L=10
51 |B081007 * | x| 1 [ RyRmav om0 YT O RING, P7
63 |B159150 * | x| 1 |RBHS—TLE RUBBER CAP
64 (60360 x| x| 1 (AT —D OIL GAUGE
65 |37229 * | x| 2 |7N4e SET SCREW, SOCKET M4X0.7 L=5
66 61531 * | x| 1 [REZAE(E) SUPPORT BAR (LONG)
67 |61533 * | x| 1 [FREFEH/ AR INTERMEDIATE CASE COVER
68 |30046 * | x| 4 [BREFEH/NN—RIE SCREW, TRUSS M4X0.7 L=4




EEhEH{% /Upper shaft mechanism

’\
Y@
—ay 33
)
39— ~
31 32%\

=




L &hRH{%/Upper

shaft mechanism

—
[T

NO HREE '.; =

: § 4 24 DESCRIPTION

PARTS NO. | ¥ | & |aTY

1 [60007 * | * | 1 | &g UPPER SHAFT
2 160015 x| x| 1 |9F09F—avhl CRANK MOTION CAM
3 |11031 * | x| 1 | EERTYLLED BEARING, UPPER SHAFT
4 118607 * | % | 1 |9TU9ALIEN) SCREW 9/32X28 L=16
5 (27172 * | x| 1 |9ZV9HLIEB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 30066 * | % | 2 |90FEISUIFERL BELT, SOCKET M5X0.8 L=12
7 (35999 * | % | 1 |90FEYS> 41t SET SCREW, SOCKET (CP) M6X1.0 L=6
8 60011 * | x| 1 |[NSoH— BALANCER
9 |28027 x| x| 1 (NSUH—IE SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 * | x| 1 |LEBRAS— () BR-COLLAR, M U-SHAFT
11 |27172 * | x| 2 |EEBRAS—(H)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
12 160010 * | x| 1 | EEARFTYL S () BEARING
13 |60223 * | x| 1 |R&HBZ=THS— COLLAR, BOBBIN WINDER
14 |35999 * | x| 2 |RESHS—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | x| 1 | ERJLRT—1 () UPPER BELT PULLEY ASSY
16 |60225 x| % | 1 | ERJLRT—1—1EA) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 x| % | 1 | ERJLRT—1—1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 * | x| 1 |LEIBRAS—(1%) BR-COLLAR, B :U-SHAFT
19 60013 * | * | 1 | EEBRAS—(12)1L DO RETAINING RING, EXTERNAL C20
20 (27172 * | x| 2 |LEEIBRAS—({2)IE SET SCREW, SOCKET (CP) M6X1.0 L=8
21 160014 * | x| 1 | EEARTYLH(18) BEARING
22 (61503 * | x| 1 [BAZUHR)LE TIMING BELT
23 (60225 x| x| 1 |[F—1)—1E(A) EAYE SET SCREW, SOCKET (CP) M6X1.0 L=12
24 (28043 x| x| 1 [F—1)—1(B) KIXA5 SET SCREW, SOCKET (CP) M6X1.0 L=10
25 (61529 x| x| 1 |T—1y— PULLEY COMPLETE
26 (37031 x| x| 1 [F—)—$#LAl SCREW, FLAT M6X1.0 L=16
27 (37028 * | % | 1 |T——LAaCES WASHER
28 (61504 * | % | 1 |7AKS5— IDLER
29 |61507 x| x| 1 | 74FS—15& IDLER FLANGE
30 (61505 * | % | 1 |7PARS—#4 IDLER SHAFT
31 (31204 * | % | 2 |PARS—EHIEDOER RETAINING RING
32 (27171 * | x| 2 |[FAFS—15BLE SET SCREW M5X0.8 L=10
33 |61506 * | x| 1 | FARS—EREE IDLER ADJUSTING ROD
35 |61534 * | x| 1 |3y INDICATOR RING
36 (27172 * | x| 1 |XFYLFTIE SET SCREW, SOCKET M6X1.0 L=8
37 (37061 * | x| 4 |[FARS—Dydv— WASHER
38 (37158 x| x| 1 |[T—=)—Dydvr— WASHER
39 (61573 * | x| 1 |[FARS—EREE IDLER ADJUSTING ROD HOLDER
40 (29056 x| x| 2 [1E4l BOLT, SOCKET M4X0.7 L=16
41 [27171 * | x| 2 |FPARS—EAENEHIE SET SCREW, SOCKET M5X0.8 L=10




&#145 - XFEEH{% /Needle bar and thread take—up mechanism




&145 - XFEEH{% /Needle bar and thread take—up mechanism

—
L
NO HRES 5 =
' oz m DESCRIPTION
[e0)
PARTS NO. | ¥ | & |aTY

2 |60028-01 x| x| 1 [BIEXE NEEDLE BAR BRACKET

3 |60028-02 x| % | 1 |#HELTSE NEEDLE BAR BRACKET SHAFT

4 |60028-03 x| x| 1 2T L RUBBER SHEET

5 60030 x| x| 2 [#HEBELEEHE PIN

6 |60044 * | x| 1 |§HBREEEAL—IL GUIDE RAIL, N/B-CLAMP

7 (37112 * | k| 2 |$HEEEERAL—ILLE SCREW M3X0.5 L=6

8 |[60622-A * | x| 1 | NEEDLE BAR

10 |B140553 x| x| 2 |&tiE SET SCREW 1/8X40 L=4.5

11 60041 * | x| 1 |&HiERE NEEDLE BAR CLAMP

12 (37134 * | x| 1 |fHEfEfHRl SCREW M4X0.7 L=10

13 |60042 * | ok [ 1 |$HEEEAE SLIDE BLOCK, N/B-CLAMP

14 (60034 * | x| 1 |#HBELTEE=Z—IL/4T OIL TUBE, 110

15 (60032 * | x| 1 |§#ELEHS OIL WICK, 700

16 60031 * [ x| 1 [#tEBELERRUD SPONGE

17 30046 * | x| 1 [#HHEXTERARTIE SCREW, TRUSS M4X0.7 L=4

18 161508 * [ x| 1 |RFEGE) THREAD TAKE-UP LEVER COMPLETE
19 37046 x| x| 1 [RERTYLH () BEARING, S : T-TAKE-UP

20 (37047 x| x| 1 [RERTYLH(K) BEARING, L ; T-TAKE-UP

21 |37051 * | x| 2 | RFETY— WASHER, THREAD TAKE-UP

22 160019 x| x| 1 |KEXz THREAD TAKE-UP SUPPORT

23 (60021 x [ x| 1 | RFEXZZHL SUPPORT SCREW M4X0.7 : T/TAKE-UP
24 37585 * | x| 1 [ RFEXZZHRCTVE NUT M4

25 [37053 * | x| 2 |REZZZ—KILATYLYS NEEDLE BEARING

26 |60020 x| x| 2 |KEZzYLY SUPPORT RING, ; T/TAKE-UP

27 60022 x| x| 1 |90FEHSLY CRANK, 90

28 60023 x| x| 1 [8tEHS525 30 NEEDLE BAR CRANK ROD ASSY
29 160024 * | x| 2 |§EITUIORTYLY BEARING

30 [60017 x| x| 1 |KFEEY PIN, : T/TAKE-UP

31 |60116 * | x| 1 |REEVIERL SET SCREW, SOCKET (CP) M5X0.8 L=8
32 160018 * [ x| 1 [RFEFEEVAZIL BUSHING, ; T/TAKE-UP PIN

33 |60116 x| % | 1 |REFEEVAR)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 60043 * | x| 1 |EELTEEAZILED BUSHING

35 |60081 * | x| 1 |FETEEAZILGER) BUSHING, F

36 |B116920 x| x| 2 |§ELTEHTIYv— RING, THRUST

37 |60039 x | x| 2 [#ELEEHHS— COLLAR

38 (27177 * | x| 2 |#HBELTE#WAT—FERL BOLT, SOCKET M5X0.8 L=16

39 (90625 * | x| 2 |EBELTEEAT—FHEHRLT Y r— |WASHER, SPRING 2-5

40 [NO124 x| x| 2 |&tDP X 17 #24 NEEDLE, DPX17 (#24)

41 |61508C * | x| 1 | XERYE THREAD TAKE-UP LEVER SET

42 [31110-A * | % | 1 |k BOLT, SOCKET M3X0.5 L=10

43 (60624-A * | x| 1 |EHEHREN (1/8"~5/16") (#Z£#) [THREAD GUIDE (1/8”~5/16") (Std.)
44 160634 * | x| 1 |#HkEYIED NEEDLE CLAMP BRAKE PIN

45 |B062630 * | x| 1 [#tRERNLE SCREW 2.38X56 L=4

46 61206 x| x| 1 [&HER (1/747) (A2#) NEEDLE CLAMP (1/4”) (Std.)

47 |61206C x| x| 1 |&HEE (1747) $H (A2%E) NEEDLE CLAMP (1/4”) ASSY. (Std.)




30 Z BH{%& /Inner presser foot mechanism

6

— 39




130 Z BH{%& /Inner presser foot mechanism

-
[T
NO. | HPEmES b |2
2|3 ke DESCRIPTION
1 PARTS NO. | & | & |aTY
60081 * [ x| 1 T

2 |e0082 I %ﬁjg;tgg; BUSHING, F

3 60106 I R s iag BUSHING, B

+ |18028 I R - COLLAR, UD ADJUST-SHAFT
= ls007s I R b2 SET SCREW, SOCKET (CP) M5X0.8 L=5
6 |60080C w | % | 1 |4EE R SPONGE

7 leoos0 I s SHAFT ASSY

8 [31092 w | % | 1 |igEmsal SHAFT

o |B104450 N I B el ford BOLT, SOCKET M4X0.7 L=12
10 l60057 il Eaee RUBBER CAP, 8

11 leos2s el CONNEGTING PIN

12 160068 % | % | FasH 4R OIL WICK, 235

13 |60064 W I 3‘1—7‘7]"4::‘}?) TUBE GUIDE

11 leooss el BOLT, SOCKET M3X05 L=5
15 |18349 w | % | 1 R LEATHER

16 |60483 I I B oS BOLT, SOCKET M3X05 L=6
17 |006s I I e WASHER, SQUARE 10X12X1
18 |e005s W I B - CONNECTION

19 |60060 I IR | STOPPER GLAW

20 60056 Bl I iy PRESSER CONNECTION PLATE
21 60059 I I I K- PRESSER BAR CONNEGTION
22 60064 W I N st STOPPER CLAW

23 60056 il [Erese BOLT, SOCKET M3X05 L=5
24 |60059 I I I X PRESSER BAR CONNECTION
25 60064 W I it STOPPER CLAW

26 60057 I B [l BOLT, SOCKET M3X05 L=5
27 60058 I I R e S CONNEGTING PIN

28160094 w| x| 1 [msasmE =047 oL TUBE 72

29 [BS51277 « | | 2 @Oz~ OlL TUBE, 75

30 |BS51803 « | | 1 [E@oTLr FELT

31 60079 o | x| 1 [ L B FELT

32 60086 « | % | 1 [EEmesms RUBBER CAP

33 (60096 * | * 1 ﬂﬁhﬂ:ﬁliiﬁzﬁaﬁ- OIL WICK, 80

31 160063 I I I kg S OIL WICK, 20

35 61021 R R s SHAFT, SLIDE BLOCK

6 60062 Il I ik INNER PRESSER BAR

37 |8145-03 M I e =S GUIDE SLIDE BLOCK

35 60061 I I B =i i RETAINING RING, EXTERNAL 4
39 137136 B i STEADY PLATE

20 |1o28s I I B - P, SCREW M5X0.8 L=10

41 10662 I R st z INNER PRESSER FOOT (1/4”) (Std.)

SCREW 5/32X40 L=6.5




V38 Z B {%/Outer presser foot mechanism




4V 38 Z B {%/Outer presser foot mechanism

—
[T
NO HRES 'c; #=
' D |z S DESCRIPTION
[eo]
PARTSNO. | ¥ | & |aTY

1 [60161 * | x| 1 |[#BR EFEAZILA) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 * | x| 1 IR EFEASILB) BUSH, R ;: SPREADER SHAFT

3 60162 * | x| 1 [#Z _EFE#A2ILC) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 * | x| 1 IR EFEA%ILD) FEED SHAFT BUSH, L

5 161023 * | ok [ 1 |HZEARL BUSHING, ; P-BAR

6 |60116 x [ x| 1 [HRBEARILLE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 160069 * | x| 1 |HZAEEHF1VIL PRESSER ADJUSTING DIAL

8 160070 * [+ | 1 (R EAEHR(KE) PRESSER ADJUSTING PLATE ASSY
9 160077 * | x| 1 [#ZREESHRIIL FELT, PRESSER ADJUSTING PLATE
10 |60076 * | x [ 1 |[IZAEHYIIEY PIN

11 [11426 * [ x| 1 [HHAFAEHYIIEDILHE RETAINING RING, E7

12 160156 * [+ | 1 [#R LEIFESE R P-FOOT LIFTER CONNECTION ASSY
13 160157 x [+ | 1 (R EIFEEHS OIL WICK, 400

14 (60158 * [+ | 1 [ EEKENDEY PIN

15 128043 x [ x| 1 [ EIFE#EIE SET SCREW, SOCKET (CP) M6X1.0 L=10
16 61022 * | x| 1 |9 ZE PRESSER BAR, OUTER

17 |60074 * | x| 1 |HZERT)UTEH SHAFT, PRESSER BAR SPRING

18 60073 * | x| 1 |HABELTIVUTZ(TF) SPRING SUPPORT, D

19 |60075 x [ x| 1 [BRBERTU2Y PRESSER SPRING

20 |60071 * | x| 1 |RERT)VTH5— COLLAR

21 (60072 * | x [ 1 |[#ZBERT)UT%(E) SPRING SUPPORT, U

22 19060 * | x| 2 |[HEBEXTITEMRT)SEY  |PIN, SPRING 3X8

23 31094 * | x| 1 |HZERT)UTEIE DR RETAINING RING, E5

24 160155 * | x| 1 |3Z _EIFE PRESSER BAR, LIFTER SHAFT

25 60580 x [ x| 2 [HREIFEAHT— SET SCREW COLLAR

26 35999 * | x| 2 |#WZEFEAHAS—1ERLC SET SCREW, SOCKET M6X1 L=6
27 60380 * | x| 1 |BREIFBI(L) KNEE LIFTER ARM, U

28 28031 * | x [ 1 |[EYEFB(E)#FHRL BOLT, SOCKET M6X1.0 L=14

29 |60163 * | % | 1 |z EFBI(LE)RTYLS SPRING

30 [61525 * | x| 1 |BRLEFEEEEGR) K-LIFTER CONNECTING BAR ASSY
31 |61525-01 * | x| 1 |BREIFEESE KNEE LIFTER CONNECTING BAR
32 30203 * | x| 2 |[YoHR—)L LINK BALL

33 11412 * | x| 2 [YUOR—ILFuk NUT

34 |28578 * | x| 2 |EVETFEREETY v— WASHER, SPRING 206

35 |60165 * | x| 1 [#Z EFAHLB) PRESSER BAR LIFTER CAM, B

36 34323 * | x| 1 |[#ZEFALTERL BOLT, SOCKET M5X0.8 L=18

37 |60164 * | x| 1 [#Z EFAHLMA) PRESSER BAR LIFTER CAM, A

38 |61050 * | x [ 1 |#ZETFHLAEERL SHOULDER SCREW 15/64X28

39 61051 * | x| 1 [z EFALA)T Y v— WASHER, PLAIN L6

40 18047 * | x| 1 IR EFALRNLERT Y v— WASHER, WAVE 8

42 (60166 * | % | 1 IR ETHE PRESSER LIFTER BAR

43 (11430 * | x| 1 |[#Z ETHEIEY LEVER GRIP

44 160379C * | x| 1 |BREIFERGE) KNEE LIFTER SHAFT ASSY

45 (60379 * | x| 1 |BREITER KNEE LIFTER SHAFT

46 [(BS16290 * | x| 1 |BEiTEE NEEDLE ROLLER, 4X19.8

47 128208 * | x| 1 |EYFEIFEIEOEH RETAINING RING, E10

48 160381 * | x| 1 |BRETFBI(T) KNEE LIFTER ARM, D

49 (34323 * | x [ 1 |[EYEFB(T)#HRL BOLT, SOCKET M5X0.8 L=18

50 |30804 * | x| 1 |EYFEIFER)Fvk NUT M6

51 [60159 * | x| 1 [z ETEEY NEEDLE ROLLER, 5X29.8

52 |30804 x [ x| 2 [HAEAHIAVILFYE NUT M6

53 (61020 * | x| 1 |IBziaE PRESSER HOLDING BRACKET

54 (27174 * | x| 1 |#@zia=it PINCH SCREW M5X0.8 L=8

55 |18484 * | x| 1 [4MBZLE SCREW 3.57X40 L=11

56 |10677 * | x| 1 [ HZIETYSe— WASHER

57 |10937-01 * | x| 1 | T4 H—H—K (1/8"~1/4") ($Z#£) [FINGER GUARD (1/8”~1/4") (Std.)
58 [10185 * | x| 1 |5MEZ (1/747) (A2#) OUTER PRESSER FOOT (1/4”) (Std.)

10




T EHES{%/Lower shaft mechanism




T HEHES{%/Lower shaft mechanism

—
[V
No. | HBRES e
' o |z af DESCRIPTION
[e0)
PARTSNO. | ¥ | & [ary

1 [60328 * | x| 1 [TFEARTAZIL BUSHING, F ;L-SHAFT

2 |BS07333 * | k% | 1 | TFEHARILEND/NNALT PIPE, 4

3 160326 x| x| 1 | TEA AL —ILED OIL SEAL

4 (60368 * | x| 1 | TEHASIL ($8) BUSHING, B :L-SHAFT

5 160327 * [ x| 1 [TEhAAILI—IL(ER) OIL SEAL

6 |61509 x| x| 1 |T&H LOWER SHAFT

7 |61510C x| x| 2 |[F8ARFTYLHHS— ) LOWER SHAFT BEARING COLLAR ASSY
8 [37185 x| x| 4 |FE8RFYLHHS—IE SCREW M6X0.75 L=6

9 |61544 * | x| 2 |TEh¥v— LOWER SHAFT GEAR

10 |28031 * | x| 2 [FE#¥v—it SCREW M6X1 L=14

12 |B144875 x| x| 1 |[#ma0 PLUNGER

13 |BS38268 * [ x| 1 |[#maRRTYT SPRING, COMPRESSION

14 |BS38442 * | % | 1 |#Ha01E+al SCREW 6.35X40 L=5

15 [60369 x| x| 1 | FRILT—1ER) BELT PULLEY ASSY, LOWER

16 |10615 * [ x| 1 | TFT—)—R(E4 SPRING, LOCK LEVER

17 |10616 * | x| 1 |TFTT—)—8& LOCK LEVER

18 [10617 * | x| 1 [FT—=U—/N RATCHET

19 [10618 * | x| 1 | TFT—1)—/IERE CONNECTING LINK

20 |10620 * | x| 1 | FT—U—EIYEY PIN, COTTER

21 |10614 * | x| 1 | FTT—U—RIZREEY SHAFT, SPRING

22 110613 * | x| 1 | FT——8€eEr LOCK LEVER SHAFT

23 (27170 x| x| 2 [FR)JLFT—1LE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 * | x| 1 | FT—=U—=RTYo5 SPRING

25 (60370 x| x| 1 [FRIRT—) =iz BELT SHAFT, LOWER

26 (37026 x| x| 1 | TFRILREIELEWA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 37185 x| x| 1 | FRILFEIELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 (28043 * | x| 1 | TFEHARILGEINIE SET SCREW, SOCKET (CP) M6X1.0 L=10
29 61587 * | x| 2 |F#¥XvY—HhS— LOWER SHAFT COLLAR

30 61588 * [ x| 4 |FE#¥XVv—Hh>—IE SET SCREW, SOCKET 15/64X28 L=6.0

12




&#t#x. #t¥R & /Throat plate and throat plate base

@.
29&\

A"

25

~ -

13



&#t#x. #t¥R & /Throat plate and throat plate base

—
[T
No. | HEES B |%E
- 3| 2 24 DESCRIPTION
[ee)
PARTSNO. | ¥ | & |ary
1 161602 * [ x| 1 [#HkEE THROAT PLATE BASE
2 |[61539 * | x| 4 |#HRETEL THREAD PLATE BASE SCREW 5/16X24 L=18.0
3 |61586 * [ x| 4 [HREELEDTYIY— WASHER
4 114509 * [ x| 1 |&HRZE (FI1)(3/16”~3/8") (FEHE) [THROAT PLATE SUPPORT(FRONT)(3/16" ~3/8")(Std.)
5 14024 * | x| 3 |E#HRZEGEDLE SCREW 3/16X32 L=9.5
6 [14509 * | x| 1 |8HRZ2E (#)(3/167~3/8") (ZHE) |THROAT PLATE SUPPORT(REAR)(3/16” ~3/8")(Std.)
7 |14024 * | x| 3 |#RZE (R L SCREW 3/16X32 L=9.5
8 |[14526 * [ x| 1 [#IRTHR(ED (1/47) (1B#E) THROAT PLATE SUB-COVER (FRONT)(1/4")(Std.)
9 [14013 * [ x| 1 |EHRTHR (FD) 1E SCREW 9/64X40 L=55
10 [14526 * [ x| 1 [#IRTHRGER) (1/47) (B#) THROAT PLATE SUB-COVER (REAR) (1/4”)(Std.)
11 |14013 * [ x| 1 |EIRTHR(R) 1E SCREW 9/64X40 L=55
12 |14546 * [ x| 1 [#HR (1/47) (2#) THROAT PLATE (1/4”) (Std.)
13 |14013 * | x| 2 |§HRIE THROAT PLATE SCREW 9/64X40 L=5.5
14 [14026 * | x| 1 |§#REETTILE FELT
15 [12128C * | x| 1 |ZEUREI<E) FEED PLATE SLIDE BLOCK COMP.
16 12128 * [ x| 1 [FEYRATY FEED PLATE SLIDE BLOCK
17 [12129 * | x| 1 |[EUYIRAIT<HRLE FEED PLATE SLIDE BLOCK SCREW STUD
18 (6339 * | x| 1 [FEYiRAIT<L FEED PLATE SLIDE BLOCK SCREW
19 [13076-01 * | x| 1 [ZEYiRAITTRLEF v NUT 7/32X32
20 (10703 x| x| 1 [FEYiRAT<LLETvv— WASHER
21 (61530 * | x| 1 32U FEED PLATE
22 |61607-05 * [ x| 1 [EYEE (1/47)(1B#) FEED DOG (1/4”) (Std.)
23 [10561 x| x| 1 |3EYELE FEED DOG SCREW 11/64X32 L=6.5
24 14507 * | x| 2 |EUREZ FEED PLATE SUPPORT
25 |14013 * | x| 4 |EYREZLE FEED PLATE SUPPORT SCREW 9/64X40 L=5.5
26 [14513 * [ x| 1 |#IREEH/N—(FIE/16"~5/16") (12#)| THROAT PLATE BASE COVER (FRONT) (Std.)
27 114013 * | x| 4 |$#REEHN—GEDIE SCREW 9/64X40 L=55
28 |14513 * | x| 1 |EHREEH/N—({£)3/16"~5/16") (124)[ THROAT PLATE BASE COVER (REAR) (Std.)
29 |14013 * [ x| 4 |$REEHN—(F)IE SCREW 9/64X40 L=55

14



A3 L E (B). A /Hook saddle (right) and hook

15



A< LTE(FH). A< /Hook saddle (right) and hook

-
[T
No. L H@ES e
’ é 2 SLES DESCRIPTION
PARTSNO. | ¥ | § |aTy

1 [15041 x| x| 1 |[RE> BOBBIN

2 14505 x| x| 1 |A<ER) HOOK COMP.

3 [14005-01 x| x| 1 |4Ah< HOOK (BODY)

4 [16407-07 * | x| 1 | REARK THREAD GUARD

5 |16407-08 * | % | 2 |RERNRILE THREAD GUARD SCREW

6 |16407-05 * | x| 1 812K NEEDLE GUARD

7 |16407-06 * | x| 2 |E2IRIE NEEDLE GUARD SCREW

8 |15040-02 * | x| 1 |RAA< BOBBIN CASE (BODY)

9 |[15040-10 * | * | 1 |RFAF/AR BOBBIN CASE TENSION SPRING
10 [16407-12 * | x| 1 |REF/NARFAFRL BOBBIN CASE TENSION REGULATING SCREW
11 [16407-11 * | x| 1 |RAF/ARIE SCREW UNF No. 4X40

12 [14505-03 * | x| 1 |RAYWZ (Y/H) HOOK GIB

13 |16407-04 * | x| 3 |AATIBZAL HOOK GIB SCREW

14 [14005-17 * | % | 1 |hvESHAERL HOOK SCREW

15 |14005-19 * | % | 1 |9%h<TTz)Lh FELT

16 |14005-18 x| % | 3 |A<IE HOOK SET SCREW

17 |14014C * | * | 1 |Hh<h/AN—H) HOOK COVER COMP.

21 [14019 * | x| 2 |heH/IN—F/3— RUBBER

22 (14013 * | x| 2 |hAvhHN—IE HOOK COVER SCREW  9/64X40 L=5.5
23 [14017 x| x| 1 |AehHN—BZ /AR HOOK COVER SPRING

24 (14013 * | % [ 1 |ATHN—HZ/N\RIE HOOK COVER SPRING SCREW 9/64X40 L=5.5
25 14032 * | x| 1 |RELHS—RA—T+— BOBBIN CASE OPENER

26 |14008 * | x| 1 [AexBIzILE FELT

27 (61537 x| x| 1 |hexs HOOK SADDLE

28 (25147 * | % | 2 |AhwLBILE HOOK SADDLE SCREW 5/16X24 L=26.0
29 |61586 x| x| 2 |[ATLEBILETYIv— HOOK SADDLE SCREW WASHER
30 |[61601 * | % | 1 |7l HOOK DRIVING SHAFT

31 |14010 * | % | 1 |h<ETIT)LE FELT

32 |61545 * | % | 1 |H<ETv— HOOK DRIVING PINION (SPIRAL)
33 |18028 * | *% | 2 |h<EhTrv—Ib SET SCREW M5X0.8 L=5

35 |14033 * | % | 1 |A—TF+—=X BOBBIN CASE OPENER FORK

36 |15055 * | x| 1 |[A—TFFr—=X1 PINCH SCREW  11/64X32 L=9.0
37 |61554 E 3 R I T B i OIL WICK 4X4 L=260

38 (14013 * | x| 1 [E&LE SCREW 9/64X40 L=5.5

39 (61515 * | % | 1 |h<EhhS— HOOK DRIVING SHAFT COLLAR
40 |18028 * | x| 2 |hvEHS—LE SET SCREW M5X0.8 L=5

41 (61553 * | x| 1 |E=Z—)isqF OIL TUBE ®5 L=80

16




Hh< L& (). < /Hook saddle (left) and hook

17



Hh< L& (). H</Hook saddle (left) and hook

—
[V
No. | HBRES e
' o |z af DESCRIPTION
[e0)
PARTSNO. | ¥ | & [ary

1 [15041 x | x| 1 |RE> BOBBIN

2 |14505 x| x| 1 |A<TEE) HOOK COMP.

3 |14005-01 x| x| 1 |9A< HOOK (BODY)

4 (16407-07 * | x| 1 |RERNK THREAD GUARD

5 |16407-08 * | x| 2 [REARKRLE THREAD GUARD SCREW

6 |16407-05 * | x| 1 |$12HR NEEDLE GUARD

7 |16407-06 * | x| 2 |#=ZHRIE NEEDLE GUARD SCREW

8 |15040-02 x| x| 1 |AAT BOBBIN CASE (BODY)

9 |15040-10 * | x| 1 |REAF/N R BOBBIN CASE TENSION SPRING

10 |16407-12 x [ x| 1 [RAFAARAFLL BOBBIN CASE TENSION REGULATING SCREW
11 |16407-11 * | % | 1 |RFAF/\RILE SCREW UNF No. 4X40

12 |14505-03 x| x| 1 |RAYHZ (Y/H) HOOK GIB

13 |16407-04 * | x| 3 |AATIEZAL HOOK GIB SCREW

14 |14005-17 * | x| 1 |AvESHTAEHHRL HOOK SCREW

15 |14005-19 * | % | 1 |9A<TTILE FELT

16 |14005-18 x| % | 3 |A<I HOOK SET SCREW

17 |14014C * | x| 1 |h<h/A—(H) HOOK COVER COMP.

21 114019 * | x| 2 |AYHIN—T/8— RUBBER

22 114013 * | x| 2 |AvH/N—1E HOOK COVER SCREW  9/64X40 L=5.5
23 14017 x| x| 1 [AehHNN—FZ/AR HOOK COVER SPRING

24 (14013 * | x| 1 |hYHN—RZ /AR HOOK COVER SPRING SCREW 9/64X40 L=5.5
25 14032 * | x| 1 |RELHS—RA—TF+— BOBBIN CASE OPENER

26 |14008 * | x| 1 |[AhvEBEITzILE FELT

27 161537 * | x| 1 |h<eLtd HOOK SADDLE

28 |25147 x| % | 2 |h<wLt&BILE HOOK SADDLE SCREW 5/16X24 L=26.0
29 |61586 x| x| 2 |[heLtBLETYIv— HOOK SADDLE SCREW WASHER

30 [61601 x| x| 1 |H<E HOOK DRIVING SHAFT

31 14010 * | % | 1 |A<ETTILE FELT

32 |61545 * | x| 1 |Hh<EFv— HOOK DRIVING PINION (SPIRAL)

33 [18028 * | x| 2 |hVEFVv—IE SET SCREW M5X0.8 L=5

35 |14033 x| x| 1 |[A—TFFr—=X BOBBIN CASE OPENER FORK

36 |15055 * [ x| 1 [A—TF—Z=ZXIE PINCH SCREW 11/64X32 L=9.0
37 |61556 x| x| 1 A OIL WICK 4X4 L=270

38 [14013 * | *x | 1 AR SCREW  9/64X40 L=55

39 |14517 * | x| 1 |ELR(/47~3/87) (Z#) BED SLIDE (1/4”~3/8") (Std.)

40 |6031-01 * | % | 1 |ZEULIRLE BED SLIDE SCREW 11/64X40 L=9.0
41 |61515 x| x| 1 |HvEhhS— HOOK DRIVING SHAFT COLLAR

42 (18028 * | x| 2 |AvEAHT—IE SET SCREW M5X0.8 L=5

43 161555 x| x| 1 |E=—)g7 OIL TUBE ®5 L=70

18




£V ENRE{% /Feed shaft mechanism

19




£V EfRH{%/Feed shaft mechanism

-
[T
NO HREs b |B=
' a | 2 L DESCRIPTION
o] ©
PARTS NO. | & | & |QTY
T (60081 * | % | 1 |[ZYERAZIL (AT BUSHING, F
2 |60081 * [ % | 1 | ETFT&EA%ILED BUSHING, F
3 |60322 * [ x| 1 [FEYEHAZIL (F) FEED SHAFT BUSHING
4 |60320 * [ % | 1 | ETFTE#ARIL (%) UD-SHAFT BUSHING, B
5 [60321 * [ k| 1 [FEYEHAZIL (1B) FEED SHAFT BUSHING, B
6 60324 * | x| 1 [EYEAAILS—ILED OIL SEAL
7 |60324 * [ % | 1 | ETF&#AAILo—IL OIL SEAL
8 |[60331 * | x| 1 [EYEAAILS—IL(ER) OIL SEAL
9 |60313 * | x| 1 [Zys FEED SHAFT
10 [BS12718 * [ % | 1 [FEYEHDTILE CHEMICAL FELT
11 [B116920 * [ x| 1 [REYETYS— RING, THRUST
12 |60310C * [ x| 1 [EYEEGED) FEED BRACKET SET
13 |60316 x|+ | 1 |EYkE FEED ARM
14 (31021 * [ % | 2 [FEYbiEl BOLT, SOCKET M6X1.0 L=16
15 (60310 x| x| 1 [ZEYVLEEEUM FEED BRACKET ASSY
16 |31094 * [ x| 2 [EYLBEVIEDHH RETAINING RING, E5
17 |60308 x| x| 2 [EYEFFE3ETYIv— WASHER, PLAIN
18 60330 x [ % | 1 [EYBEVLE SET SCREW, SOCKET (CP) M5X0.7 L=4
19 (60311 x| x| 1 [ZEUBEY PIN
20 |31094 * [ x| 1 [EYBE> LD RETAINING RING, E5
21 160308 x| x| 2 [EYEFFE3ETYv— WASHER, PLAIN
22 |61558 * | x| 1 [ZEUBEY EZ—)L/X(T TUBE, 185
23 61559 * [ x| 1 [REYBE S OIL WICK, 270
24 |0148-F x | x| 2 |[FEUBIE=Z—)L/NATTzILk FELT, 3X18
25 15087 x| x| 1 |Ez—nq78% TUBE SUPPORT, A
26 60204 x| % | 1 |[E=—n/qT78z 1L BOLT, SOCKET M4X0.7 L=6
27 160317 x [ x| 1 [REYETEZEEUA) FEED CONNECTING ARM ASSY, UD
28 |60317-01 x [ % | 1 |EYLETFESEE FEED CONNECTING ARM, UD
29 |60310-02 * [ x| 1 |[REYETE3FEEY PIN
30 [31094 * [ % | 2 [EYETEREEV IO RETAINING RING, E5
31 (60308 x| x| 2 [EYEFFE3ETvIv— WASHER, PLAIN
32 |[28068 * [ % | 1 [ZEETEZE@E#)FHERL BOLT, SOCKET M5X0.8 L=20
33 (60333 x| x| 1 [FEVtEEVES OIL WICK, L=110
34 [60318 x [+ | 1 [ZEYLTYLYER) FEED LINK ASSY, UD
35 (60079 x| x| 1 |ZEYshT LRz RUBBER CAP
36 |60339C * [ x| 1 | TFEYEHEOVRED LOWER FEED CONNECTING ROD SET
37 (60343 x| x| 1 [/Svsysy—aEss BACK CYLINDER CONNECTION
38 (60339 * [ % | 1 | FEYEHEOYR(FHE) CONNECTING ROD ASSY, L-FEED
39 (60315 x [ o+ | 1 |EYEHE FEED SHAFT ARM
40 |28058 * [ % | 1 [ZEYsEmBiEERL BOLT, SOCKET M6X1.0 L=12
41 160338 * | x| 1 | FEYEREY PIN
42 131094 * | x| 2 | FEYEREVIEDER RETAINING RING, E5
43 60308 * | x| 2 | FTEYERBEDTySv— WASHER, PLAIN
44 160337 x| x| 1 [FEYHL LOWER FEED CAM
45 27172 x | x| 2 | FEYALL SET SCREW, SOCKET (CP) M6X1.0 L=8
46 |60314 * [ % | 1 [3EYEHIEOER RETAINING RING, E12
47 160106 x [ x| 1 |EYEHHS— COLLAR, UD ADJUST-SHAFT
48 118028 * | % | 1 [FEYEHHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 160319 * | x| 1 | ETEH SHAFT, UD
50 |BS12718 * [ % | 1 |[ETF&#IzILE CHEMICAL FELT
51 |60106 x| x| 2 |ETFa&#hS— COLLAR, UD ADJUST-SHAFT
52 [18028 * [ % | 2 |EF@#AhS—1t SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 x | x| 1 |ETsILE RUBBER CAP
55 [61014 x| x| 1 [FEYLTHL FEED CAM, UD
56 |35999 x| x| 2 [EYETHLIL SET SCREW, SOCKET (CP) M6X1.0 L=6
57 160336 * [ x| 1 [EYETFOYR FEED ROD, UD
58 [60315 * | x| 1 | ETEmibE FEED SHAFT ARM
59 |28058 * [ % | 1 |ETafEiEal BOLT, SOCKET M6X1.0 L=12
60 160338 * [ x| 2 FEYETAVYREY PIN
61 [31094 * [ % | 4 |ETFOYFEV1EDER RETAINING RING, E5
62 |60308 * | x| 4 |[ETFTAOYRTyv— WASHER, PLAIN
63 |61524 * [ x| 1 [EYURSE FEED PLATE BASE
64 |60540 * [ % | 2 [ZEYURE1L SCREW M4X0.7 L=8
65 [12131 x| x| 1 [ZEUREERL HINGE SCREW 3/36X32
66 |50103 * | x| 1 FEYREERCFT VL NUT
67 [61557 x [ x| 1 [TBSaq bk T-JOINT

20




12X VERENRE{% /Feed adjustment mechanism

21



£ VERENRE{% /Feed adjustment mechanism

—
L
NO HBRES 5 #H=
' D |z an DESCRIPTION
[ee)
PARTSNO. | ¥ | & |aTY

1 [60186 * | x| 1 |EYURAEEAVIL(L) FEED ADJUSTING DIAL, U

2 |BS38284 * | x| 1 |EYSHEHL ADJUSTING SCREW

3 60574 * | x [ 1 |44¥v)Ltfal SCREW 3/16X28 L=19

4 160575 * | x [ 1 |[FAVILTYIv— SUPPORT PLATE

5 (18420 * | x| 1 oYy O RING, 10

6 |B145502 * | x| 1 |AA4¥VILEY POSITIONING PIN

7 |B100328 * | x [ 1 |FAVILEVRT VT SPRING, COMPRESSION

24 (60191 * | x| 1 |BEYSASFIYLEY —IR SETTING PLATE, PC-CYLINDER
25 |18065 * [ x| 4 [REYFEE VTR BOLT, SOCKET M5X0.8 L=14
26 |90625 * | x| 4 FEYSAEILARIET YO v— WASHER, SPRING 2-5

27 |60340C * | x| 1 |[/N\wu s —tByk BACK CYLINDER ASSY

28 |60346 * | x| 1 |[AEL—ILFEWL) GUIDE RAIL ASSY, L

29 |60346 * | x| 1 |AEL—ILHER) GUIDE RAIL ASSY, R

30 (27177 * | x| 4 |AEL—ILL BOLT, SOCKET M5X0.8 L=16
31 [90625 * | x| 4 |AEL—ILLETYSv— WASHER, SPRING 2-5

32 60347 * | x [ 1 | A—ABEEY NEEDLE ROLLER, 7X22.4

34 160350 * | x| 1 |\ E—FEREY CYLINDER GUIDE PIN, B

35 (60230 * | x| 1 |ZBREVRTYLY SPRING

36 (60213 * | x| 1 |\ IVUE—FERELE SET SCREW, SOCKET (FT) M10X1.5 L=10
37 (60341 * | x| 1 [N\ E—F AL —IL({FE)  |OIL SEAL (BACK)

38 60212 * | ok [ 1 [N\ E—F AL —IL@ED  |OIL SEAL (FRONT)

39 |60188 * | x| 1 |3EYSAEE FEED ADJUSTMENT ARM

40 (60189 * | x| 1 |3EYIAEEEY PIN

41 (27172 * | % [ 1 |3EYSAERBIE > IE SET SCREW, SOCKET (FT) M6X1.0 L=8
42 (60190 * | x| 1 |EYSAESRRT)T SPRING

43 |60194C * | x| 1 |EYEEAET=SFEGEE) FEED ADJUSTING LEVER ASSY
44 160194 * | x| 1 |EYIRETESE FEED ADJUSTING LEVER

45 (60195 * [ x| 1 |EYRELHIEEY NEEDLE ROLLER, 6X25

46 60115 * | x [ 1 |REYSRELEREE Y LINK PIN, 8

47 (18028 * [ x| 2 |EYREESEHIEEV L SET SCREW, SOCKET (CP) M5X0.8 L=5
48 (37008 * | x| 1 |RYSREESEHEHRL SCREW M5X0.8 L=25

49 (61521 * | x| 1 |3EYIEEER FEED ADJUSTING CONNECTION
50 |60348 * | x| 1 |I\wHS YA —1=5%F CONNECTING BLOCK, B-CYLINDER
51 |60351 * | x| 1 |\ R —1=BFIE BOLT M6X1.0 L=25

52 |60349 * | x| 1 |\ IV U E—1EBFEERL PIN SCREW M6X1.0

53 |60342 * | k| 1 |\ E—RTYY SPRING

54 |61526 * | k| 1 |\ E—RTY)UTH#EE  [SPRING LATCH

22




F %X VURH4%/Upper feed mechanism

23



£ YBH{%/Upper feed mechanism

—
[T

NO HBRES t; =

' |z E DESCRIPTION

[e0)
PARTS NO. | ¥ | & |aTY

1 (60214 x | x| 1 |EZEYBEFEOVR UPPER FEED CONNECTING ROD
2 28076 * | x| 1 | EEYEZEOVREERL BOLT, SOCKET M6X1.0 L=18
3 |61567C * | x| 1 |Ez—I)L/RAF7-lsEa) OIL WICK, PIPE ASSY
4 (30750 * | o+ [ 3 RSEE/NCR FASTENING BAND
5 [61522-AC * | x| 1 |EREYEHEOVR(F) UPPER FEED CONNECTING ROD (MIDDLE)
6 60217 * | x| 2 | EZEYERGR) UPPER FEED CONNECTION ASSY
7 |BS07333 x | x| 2 |EREYELE/ AT PIPE, 4
8 17047 * | x| 4 | EEVEREESFRLBL SHOULDER SCREW 9/32X28 L=8.5
9 17095 * | x| 4 | EFEYEZERRQLIEDE RETAINING RING, E8
10 [61536 * | x| 1 | EEYEFEOvR () E HOLDER FOR HINGE SCREW
11 27171 * [ x| 2 |LEFEYEHSOYR(R)LELE SET SCREW M5X0.8 L=10
12 18015 * | x| 1 | EZEYEZOVE(R)EBRL HINGE SCREW
13 61538 * | x| 1 | EEYEREESE CONNECTING LEVER, U-FEED
14 28076 * | x| 1 | bRV EREESFEHRL BOLT, SOCKET M6X1.0 L=18
15 |60079-A * | kx| 1 EYERT LR RUBBER CAP

24




W ELRH{% /Feed reverse mechanism

<-28BL/28BL-BTFL>

<-28BL>

25




W ELRH{%/Feed reverse mechanism

—
[T
NO HRES 'q‘; #=
' |z a4 DESCRIPTION
[eo]
PARTS NO. | ¥ | & |aTY
1 [60203 * | x| 1 [/ \vPL/\—&f SHAFT, R-LEVER
2 17095 * | ok | 1 (/N0 N—ElIE R RETAINING RING, E8
3 |B025100 * | x| 1 [/l N—EIE Ty e— WASHER, PLAIN S 10
4 |[B147504 x| x| 1 |hJH SPACER
5 60204 * | % | 3 |HTALE BOLT, SOCKET M4X0.7 L=6
6 |BS07375 * | x| 1 I\ GLIN=RTYL G SPRING
7 |BS07374 * | x| 1 |/\wHLN— REVERSE STITCHING LEVER
8 |BS07384 x| - | 1 |[ATOXALIN—A4 REVERSE STITCHING LEVER PLATE
9 |B100511 * | = | 1 |/1\vHL—ELAL SCREW 4.76X32 L=6.5

26




Iz _EIFE8{%/Presser foot lifter mechanism

27



Iz _EIFE8{%/Presser foot lifter mechanism

—
[T
NO HBRES t; =
' 2|z an G DESCRIPTION
[e0)
PARTS NO. | ¥ | & |aTY

1 (60120 x | * | 1 |ET~=gaeanr%)LE UD-ADJUSTING SHAFT BUSH, F

2 160081 * | % | 1 | ETERAEEAZILER) BUSHING, F

3 160126 x| x| 1 [cDEA4¥VIL DIAL, CD

4 160127 x| x| 1 |CDEAVILAL DIAL CAM, CD

5 160128 x| x| 1 |[CDEA¥ILEY DIAL PIN, CD

6 1917 * | % | 1 |CDHEAYVILEVRTYLY SPRING, A

7 1392 x| x| 1 [cDEA4¥I/LERl SET SCREW, (CP) 11/64X40 L=6.5
8 |60107 x| x| 1 |[EFTEYBREZTEY SUPPORT PIN

9 (60116 * | x| 1 | ETFEUVHREZITEVILE SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | x| 1 | ET=FETH4E ($) ADJUSTING BRACKET ASSY, UD

11 [60103 * | % | 1 | ETFE2RAEHE ADJUSTING BRACKET, UD

12 [60109 * | x| 1 | ETERHEHS— ADJUSTING BRACKET COLLAR, UD
13 [30066 * | x| 1 |ETEREHTEHT—1ERLE BOLT, SOCKET M5X0.8 L=12

14 (90625 x| x| 1 | EFEABHENT—LULTYIv— WASHER, SPRING 2-5

15 28563 x| x| 1 | ETFTEHREEAMy/A— BOLT, SOCKET M5X0.8 L=8

16 [90625 * | k% | 1 |RPYINR—T vy p— WASHER, SPRING 2-5

17 |60114 x| x| 1 |FAEE) 7B LINK ASSY, B

18 [60115 * | x| 2 [FAEREBYVIBEY LINK PIN, B

19 [27170 * | x| 2 |FAER)VIBETIE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 x| x| 1 [P ETAL INNER PRESSER CAM, UD

21 |27172 x| x| 2 [FHRZETALL SET SCREW, SOCKET (CP) M6X1.0 L=8
22 160101 * | x| 1 |hRZ ETOYR INNER PRESSER ROD, UD

23 (60100 * [ x| 1 [FZ ETFOYRRTYLS NEEDLE BEARING

24 60113 * | x| 1 |FAEEYVIA) LINK, A

25 |60102 * | x| 1 | EFAYREY ROD PIN, US

26 |60083 * | x| 1 |1EEfERE CONNECTING LEVER

27 134323 x| x| 1 |[1BEEHZSFEMONRL BOLT, SOCKET M5X0.8 L=18

28 160084 * | % 1 |[HEE=5FEEY PIN

29 27170 * | x| 2 | ET=EHREEL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 (60106 * | % | 2 |ETEREEHHS— COLLAR, UD ADJUST-SHAFT

31 (18028 * | % | 2 | ETFEAHE#AT—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
32 160129 * | * | 1 |COELELEEGER) CONNECTING LEVER ASSY, CD

33 60129-01 * | % | 1 |CDE#DE CONNECTING LEVER, CD

34 160129-02 * | * | 1 |CDEHELEHFEEY PIN, CD

35 |28076 * | % | 1 |CDEHEESEHHRL BOLT, SOCKET M6X1.0 L=18

36 (60122 x| x| 1 |WALELT=RE18 ADJUSTING SHAFT, UD

37 (60117 * | *% | 1 |RPYIS—IRZIR SUPPORT PLATE, STOPPER

38 (31092 * | x| 2 |Rbéy/S—RZRLE BOLT, SOCKET M4X0.7 L=12

39 (31208 * | x| 2 [ZIFRIETYv— WASHER, SPRING 2-4

40 (17059 * | *x | 1 |RTYUTZ L SUPPORT SCREW M5X0.8 L=10

41 |60077 * | x| 1 | EFEYHRAELTTILE FELT, PRESSER ADJUSTING PLATE
42 160130 * | x| 1 |CDSP#HNTE>HL SPRING HOOK

43 160152 * | * [ 1 |CDSP#HIE LT VL NUT M8

44 160502 x| - | 1 |CDRTYUHC SPRING, C

45 118349 x| - | 2 |CDV)UA—IERER BOLT, SOCKET M3X6

46 |60101C * [ x| 1 [FEHRZ ETOVRED INNER PRESSER ROD ASSY, UD

28




$ % BH{%/Bobbin winder mechanism

—

T
—\ _——_:j

29



$ % BH{%/Bobbin winder mechanism

—
[T
NO HBRES t; =
‘ |z A DESCRIPTION
[e0)
PARTS NO. | ¥ | & |aTY

1 [60571-A x| x| 1 [RETRZ BOBBIN PRESSER, R

2 |BS25413 * [ x| 1 [FREVIRZEEE) BOBBIN PRESSER SHAFT ASSY

3 |B062400 * [ x| 1 [HRBELN—LRL SCREW, PAN M4X0.7 L=6

4 |B026040 * [ x| 1 [REBELN—LEDTYI— WASHER, PLAIN 4

5 |BS25790 * | kx| 1 | RESEHRITER) B-WINDER SHAFT BRACKET ASSY
6 |60222 * | ok | 1 | RE=hEh BOBBIN WINDER SHAFT

7 |B048060 * | ok | 1 |REEhighiEHik RETAINING RING, E6

8 |BS23651 * | x| 1 |[HREZhiEhial SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 * | x| 1 |fR&=Lh SPRING

10 |BS25418 * | x| 1 |RESELIER SPRING

11 |60570 * | k| 1 | REEE BOBBIN WINDER SHAFT

12 |BS25410 * | x| 1 |RB&BEE BOBBIN WINDER WHEEL

13 |BS25789 * | x| 1 |RESTLER RUBBER RING, 29

14 |B012400 * | % | 2 |[HR&BZFHIEARL SET SCREW, SOCKET (FT) M4X0.7 L=6
15 |BS51262 * | x| 1 |[[ESYKITIR DUST GUARD PLATE, L

16 [60216 * [ x| 1 |[HRBEEZby—RL BOLT, SOCKET M5X0.8 L=35

17 |B025080 * | x| 1 | REEHEHTYv— WASHER, PLAIN S 8

18 4135 * | x| 1 |RB=FRby/A—Fk NUT, 1 M5

19 |BS25478 x| x| 1 |REIYAR KNIFE

20 |[B062680 x| x| 1 [%REIYARIERL SCREW, PAN 4.37X40 L=6

21 (35994 x| x| 1 |REGYAREY PIN, SPRING 2

22 |BS38736 x| x| 1 |RE=FEFED BOBBIN WINDER TENSION ASSY

23 |[37229 * | x| 1 |RFAFEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 (11142 x| x| 1 [RYYARTYSv— WASHER

25 (40132 * | x| 1 |RESHHR/AAR ADJUSTING FLAT SPRING

26 |[37532 * | x| 1 [RESHEH R A ARIUERLE SCREW M3X0.5 L=3.0

27 131017 * | x| 1 |REZFFEHRL SCREW M3X0.5 L=8.0

28 140138 x | x| 1 [RBEHYIITL BOBBIN WINDER CUSHION RUBBER

P 58 BH1{%/Tension release mechanism

—
[T
NO HBRES t; =
' 2|z an DESCRIPTION
[e0)
PARTS NO. | ¥ | & |aTY
1 [60150 x | *x | 1 |RELEDE (F) THREAD FLOAT LEVER ASSY
2 |60150-01 * | x| 1 |RFBLEDZE THREAD FLOAT LEVER
3 |60195 x| x| 1 [RIFLESFEY NEEDLE ROLLER, 6X25
4 (31021 * | x| 1 |RZFLESERABL BOLT, SOCKET M6X1.0 L=16
5 60149 * [ x| 1 [RBLLA=EUFITE LEVER SETTING PLATE
6 |38042 * [ x| 2 [RBLLA—EFHELE SCREW, FLAT M4X0.7 L=12
7 160147 * | % | 1 |RFLLIN— THREAD FLOAT LEVER
8 60144 * | x| 1 |RZLEE THREAD FLOAT PLATE
9 160153 * [ x| 1 [RBLLA—EKRL SHOULDER SCREW 11/64X40
12 |37134 x| x| 1 |#AmEEFELL SCREW M4X0.7 L=10
13 (31207 * | x| 1 |Tyue— WASHER, PLAIN M4

30




% E8FB8{%/Thread tension




$ERAFPB81%/Thread tension

—
L
NO HBaEs ; =
' 2|z m DESCRIPTION
[ee)
PARTSNO. | ¥ | & |aTY

1 [60134 x | * | 2 |E—AFE TENSION ADJUSTING STUD, 1ST

2 20224 * | x| 4 |E—FAFM TENSION DISC

3 |20226-01 x [ x| 2 [[BEXT)VT 004 TENSION SPRING, ®0.4

4 120225 * | x| 2 |E—HRFFVb NUT

5 160133 * | x| 2 |FE—RAFHRET THREAD HOOK, 1ST

6 (61570 * [ x| 1 [FAFHRE>. H5—F) TENSION PLATE WITH PIN AND COLLAR
7 160391 * | x| 2 |RAFHEGE TENSION ADJUSTING STUD

9 |B145446 x| % | 8 |FHFM DISC, ; TENSION

10 |B159805 x| x| 4 |[—@D DISC PRESSER, ; TENSION

11 |BS07490 * | x| 4 [iBERT)T TENSION SPRING

12 |B149566 * | x| 4 |REAFFAVIL TENSION NUT

13 160138 * | x| 1 | REERLENT THREAD RETAINER

14 37288 * | x| 2 | REZERNARENTLE SCREW, TRUSS M4X0.7 L=5

15 10694 x| x| 2 |ZFEM TENSION SPRING GUIDE ASSY

16 40462 x| x| 1 |ZFEMIE SCREW SM3/32X56 L=13.2

17 40463 * [ x| 1 [RFIRTIUTEH TENSION ADJUSTING STUD, S

18 (10689 x [ x| 1 [REIRTVUT THREAD CONTROLLER SPRING

19 19534 x| x| 1 |[A—LybFubk TENSION NUT 3/32X32

20 |61550 * | x| 1 |RDBDIRA) TENSION RELEASE PLATE, A

21 |B112712 x| x| 2 [HRDE2HIEEERL SHOULDER SCREW, SM3.57X40

22 |61571 * | x| 2 |REBOHEREY(E) SHOULDER PIN, TENSION RELEASE L=12.0
23 |60143 * [ x| 1 [HRDZHWBLEVRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 [20226-02 * | x| 1 |REBOHLRTYUY SPRING

25 |60142 * | x| 1 [RBOWHLEDE SV NUT, CAP M4

26 | 4137 * | x| 1 [RIBOWHLEVARAF VL NUT, 1 M4

27 (10690 x| x| 1 [RTYH = STOPPER

28 |B062670 * [ x| 1 [REIERTYTZ1E SCREW, PAN SM3.57X40 L=5

29 |60137 * | x| 1 |RAFEHS— COLLAR, TENSION STUD

30 37229 * | x| 1 [RFAFHEHS—L SET SCREW, SOCKET (CP) M4X0.7 L=5
31 34629 * | x| 2 [BAFRLE SCREW, TRUSS M4X0.7 L=8

32 31568 * | x| 1 |ERBMNF(E) THREAD GUIDE, U

33 (34629 * | x| 1 |EAREF(E)ILE SCREW, TRUSS M4X0.7 L=8

34 160534C * | x| 1 |EAREF(T)AE THREAD HOOK ASSY, D

35 |60534 * | x| 1 |ERENFCF) THREAD HOOK, D

37 |BS48761 * | x| 1 [$tR1BZ THREAD CLAMP

38 |BS49530 * | x| 1 |#HARERNELIER SPRING COMPRESSION

39 [B112301 * | x| 1 |Ex4al 1/8x40 SHOULDER SCREW, SM3.18

40 (60140 * | x| 2 |EARBEN(F)ILE SCREW, FLAT M5X0.8 L=8

41 (28206 x| x| 4 [A—LwbrRbysS— STOPPER, TENSION NUT

42 160630 * | x| 2 |RAFHEE) TENSION ADJUSTING STUD, L

43 (61572 x| x| 2 [RIBOHEBEY(FE) SHOULDER PIN L, TENSION RELEASE L=14.0
44 (37229 * | x| 1 |RAFHEL SCREW M4X0.7 L=5

45 |61570C * | x| 1 |FAFHR(KHE) TENSION PLATE COMPLETE

46 [16411 * [ x| 1 [HRFIRTUT(FD) THREAD CONTROLLER SPRING (FRONT)
47 (16413 * | x| 1 |ZEMI7vSv—<K) WASHER (LARGE)

48 (16414 * | x| 1 | ZEMIvSv—<UN) WASHER (SMALL)

49 16419 x| x| 1 |RTY2THh/N\— THREAD CONTROLLER SPRING (FRONT) COVER
50 [8103 * | x| 1 |RTYoThN—1EHRL SCREW SM11/64X40 L=35

51 (16418 * | x| 1 | RTYLTREHT— THREAD CONTROLLER STUD COLLAR
52 18103 * | x| 2 |RTYUTREAT—1EHRL SCREW SM11/64X40 L=3.5

53 |61551 * | x| 1 |RDBDIREB) TENSION RELEASE PLATE, B

32




%a:H - F ;&R {%R/Lubrication

33



%a:H - F ;&R {%R/Lubrication

NO HBaES | o |, |BE
' 2|2z 4 DESCRIPTION
PARTS NO. | & [¥&|QTY
1T [60157 * | * | 2 |[CDAF)L A OIL WICK, 400
2 160089 * | x| 1 |#&H/NAT OIL PIPE
3 |B142274 * | x| 1 |{AEBEFEITLE RUBBER CAP, 4.2
4 60088 * | % | 1 RSEZ OIL WICK SUPPORT
5 [28563 * | % | 1 RSEZLE BOLT, SOCKET M5X0.8 L=8
6 [60033 * | x| 1 |#HELXEITILE FELT
7 160006 * | x| 1 |7—LT7IT)LA(B) FELT, B
8 60005 * | x| 1 |7—LTITILRA) FELT, A
9 160157 * | x| 3 |fHELTEEHA%ILES OIL WICK, 400
10 |61523-04 x| x| 1 |P—LBHEYE=Z—IL/S(T(B) |OIL TUBE,7X5X430
11 |61528-04 * | x| 1 |YUFUAR OIL WICK, L=680
12 30750 * | ok [ 1 |YUFUARIENUR CLAMP
13 |61523-05 * | x| 1 |$ETEHHREYE=—)L/N(T  |0OIL TUBE,7X5X720
14 161528-05 * | x| 1 |[#EXTEHKERYES OIL WICK,8X8X820
15 |61523-06 x| % | 1 |7P—LBHEYE=——)L/S/4T(A) |OIL TUBE,7X5X760
16 |60087 * | x| 1 iBEL/NAT PIPE
17 |BS14189 * | x| 1 |#AHEEFE TERMINAL
18 60366 * | x [ 1 |[$HBFE=_—IL/N4T OIL TUBE, 185
19 |B142274 * | x| 1 |{AEBEFEITLE RUBBER CAP, 4.2
20 |60118 * | x| 1 | ETFERAFEE=—IL/\4T OIL TUBE, 150
21 160119 * | x| 1 | ETEASHEMS OIL WICK, 220
22 |0148-E * | k| 1 |FERBFEIILL FELT, 3X25
23 [30022-A * | k| 1 |[FR/NATRR CABLE CLAMP
24 |60105 * | x| 1 | ETFTEREHFEITILL FELT, UD ADJUST. BRACKET
25 160104 * | % | 1 | ETEFREET7IILMNEZ FELT SUPPORT
26 |37136 * | x| 1 | ETFERFEIIILMNEZLE SCREW M5X0.8 L=10
27 |BS01328 * | x| 1 |FASAIILNRAATS— COLLAR
28 (16287 * | % | 1 | ETFEREHETIILMNRZ T v— [WASHER, PLAIN M5
29 |61523-07 * | x| 1 | 7P—LBBEZ—IL/(T OIL TUBE,5X3X580
30 |60367 * | % | 2 YRS/ Y-JOINT
31 |60377 * | x [ 1 |YRISIAUREZ— LT OIL TUBE, 40
32 [61523-08 * | x| 1 |[$RHRYE=—IL/IN(T OIL TUBE,7X5X390
34 |60372 * | x| 1 | FTE@MRRID SPONGE, LOWER SHAFT
35 4223 * | x| 1 |RRVTSHEZ SPONGE SUPPORT
36 3052 * | % | 1 |RARUTEZIE SCREW 9/64X40 L=45
37 |BS38735 * | x| 1 | TEAARIL(R)EF OIL FEED PIPE
38 |60356 * | x [ 1 |08 —B1R PLATE, FILTER BRACKET
39 (60357 * | x| 1 |T4IWEF—BRNAT PIPE
40 |BS38247 * | x| 1 | 7008 — SUB-TANK
41 (60362 * | x| 2 |Dq)LB—TLiE RUBBER CAP
42 |BS44995 * | x| 1 |ZziLk FELT
43 (60361 * | % [ 1 BREVINYEFY PACKING
44 (8040 * | x| 4 |fal SCREW 9/64X40 L=8
45 (6603 * | x| 2 |48 —BRLE SCREW 9/64X40 L=19
46 (60365 * | x| 1 [ NYRKREVIBBE=Z—IL/A(T  |OIL TUBE, 450
47 |BS07876 * | x| 1 | TQIE—ATHZ TUBE CLIP
48 (30625 * | % | 1 |EZ—=ILINATHZH5T PIPE CLAMP
50 |[30025 * | x| 2 |Tyiy— WASHER, PLAIN L3.5
51 |60374 * | x| 2 |#EE/NUR(TC-150) CABLE TIE
52 (60357 * | x| 1 | 7—LBBREYNAT PIPE
53 |37209 * | x| 1 | ETFERFEIIILMNEZLE SCREW, PLAIN M5X0.8 L=12
54 |60527 * | % | 1 RABLANAMTEEE=—IL/INA(T OIL TUBE, 5
55 |60532 x| % | 1 |EFo—)LF2—T%z TUBE SUPPORT
56 31207 * | x| 1 |[Fa—TXZUETvv— WASHER, PLAIN M4
57 15087 * | x| 1 |/ THRZ RETAINER
58 6333 * | x| 3 |fal SCREW 9/64X40 L=6.5
59 |61560 * | k| 1 |h<ERS () OIL WICK,90
60 (61561 * | k| 1 |AYEE=—)L/N14T(1) OIL TUBE ,90
61 |[30625 * | % | 1 |EZ—ILINATHZH5T PIPE CLAMP
64 |60367 * | % | 1 YRS/ Uk Y-JOINT
65 |61562 * | x| 3 |YRISIAUEZ—ILINAT OIL TUBE, 25
66 (31129 * | x| 1 |4 THRZ RETAINER
68 |[15087 * | % | 1 |4 TH8Z RETAINER
70 |61563 * | x| 1 |AYEHE=Z—)L/N1T(2) OIL TUBE ,95
71 |61564 * | k| 1 |h<ERRS(2) OIL WICK,250
72 61565 * | k| 1 |AYEHE=—)L/N1T(3) OIL TUBE ,170
73 61566 * | % | 1 |h<ERES(3) OIL WICK,300

34




249971\ 4981%(-BT)/Quick reverse mechanism (-BT)

35



49971\ 81%(-BT)/Quick reverse mechanism (-BT)

—
[T
NO HaEs 'ﬁz =
' oz S DESCRIPTION
© ©
PARTS NO. | 9 | ¥ [QTY
1 160207 — | x| 1 |BT&E&EGE CYLINDER CONNECTION ASSY
2 [B100511 | x| 1 |/SyoL/-#8LAl SCREW 4.76X32 L=6.5
3 |B149094 - | x| 1 |BTEEAHS- STUD S-LEVER
4 |BS01304 - | x| 1 |BTE#EHEDHRL SCREW 6.35X28 L=18
5 [B149095 - | x| 1 |BTELEES WASHER, PLAIN 6
6 |60205 - | *| 1 |BT>YUS-(4R) CYLINDER ASSY
7 |60205-01 - x| 1 |BTYYAH- CYLINDER
8 160192-02 - | * | 1 |#F JOINT
9 160123-03 - x| 1 [HaL2Y- SILENCER
10 |61543-02 - | *x| 1 |BTHZ7—F2-7 AIR TUBE, 1020
11 [60206 - | x| 1 |BTYUUA-E{Tik SETTING PLATE, CYLINDER
12 35034 - x| 2 [BT>YH-1E BOLT, SOCKET M6X1.0 L=20
13 |28578 - | *| 2 |IBTOYUA-IED v - WASHER, SPRING 2-6
14 160209 - x| 1 |[ZWwFvoL KNUCKLE
15 |30804 - | * | 1 |ZWuFvoILFuk NUT, 3 M6
16 |18065 - | % | 3 |BTYYUA-E{tiRiE BOLT, SOCKET M5X0.8 L=14
17 |90625 - | x| 3 [BTYULH-ZIRIET Y - WASHER, SPRING 2-5
18 [30715 - x| 1 |[ZWwFvoILEY COUPLING PIN
19 |4839 - | x| 2 |ZWFYIILEVIEDER RETAINING RING, E4

36




RA A vFBH{%(-FL)/Knee switch mechanism (-FL)

1
/\

A7 3> &R &/ Optional parts

FE#FHRAVFEH{R(-BT)/Manual switch mechanism (-BT)

37



RA A wFEH{%(-FL)/Knee switch mechanism (-FL)

—
[T
NO HaES ; =
' D |z an DESCRIPTION
[ee)
PARTSNO. | ¥ | & |aTY
1 |60541C - 1 [BRAyFEIF KNEE SWITCH ASSY
2 |B142026C - || 1 [RAyFEATH#E (FR) KNEE SWITCH SHAFT ASSY
3 |[B142026 -] 1 [RAOyFERASTiE KNEE SWITCH SHAFT
4 |B142027 - )| 1 | RAYFEASITES BRACKET, ;SHAFT
5 [B100463 - || 1 [RAyFERAFELERL BOLT, SQUARE 7.94X18 L=13.5
6 |[B114967 - | 1 [RAYFERSFER N/ S— STOPPER, :K-LIFTER PLATE
7 |B110087 - )| 1 | RAYFEATITHEL BOLT 5.95X28 L=8
8 |60541 - || 1 |[BRAYF ) SWITCH & CONNECTOR ASSY
9 |60541-03 - x| 1 [BRAyF BT HR (B) SWITCH & SETTING PLATE ASSY
10 30187 - x| 2 |[axssEY PIN CONTACT
11 30185 - || 1 |axo4—P) 6P NYLON CONNECTOR
12 (30151 - || 1 |[aRryE—H/\—6P PLUG COVER, #14
13 |30750 - || 1 [gEERAUR BEAD BAND, S
14 40253 - || 4 [BRRAyFEFITFARBL WOOD SCREW, FLAT M4.1X25
) FTa i@ Optional parts
FER M vFBH{%(-BT)/Manual switch mechanism (-BT)
i
NO HaES ; =
' 2|z m DESCRIPTION
[ee)
PARTSNO. | ¥ | § |aTY
1 |61603C - x| 1 [R4yFEIF SWITCH COMPLETE
2 |60177 - x| 1 |RAyFHIN— SWITCH COVER
3 |[60175 - | x| 3 [RA4YyFUB-15KKSIN) SWITCH, UB-15KKS1N
4 |61604 - | x| 2 |TSVORAYF SWITCH
5 |60184 - x| 3 [LvX LENS
6 [60170-01 - *| 1 [#LARE2T—Y QR PUSH BUTTON MARK, QR
8 |60170-03 - | % | 1 |[#WLARE>Y—Y BC PUSH BUTTON MARK, BC
9 |60170-04 - | % | 1 |[$#WLARELT—Y HS PUSH BUTTON MARK, HS
11 (60183 - | x| 3 |[#LKREY PUSH BUTTON
12 |61541 - *| 1 [R4vFHr—T L HARNESS
15 |61542 - x| 1 [BTRAYFH—T L HARNESS COMPLETE
17 160479 - | x| 1 |axo48—H/\—15P CONNECTOR CAP
18 |60466 - | x| 1 [ako4—15P NYLON CONNECTOR
19 30750 | x| 1 |ggFEAUR CABLE TIE
20 |60178 - | * | 1 [RAvFHN—IR SWITCH COVER PLATE
21 |37288 - | x| 2 |[RAyFHN—1L SCREW M4X0.7 L=5
22 (60204 - | x| 2 [RAYyFHh/—HRIE SCREW M4X0.7 L=6
23 31207 - | x| 2 [RAYFHN—MRUETYv— WASHER, PLAIN M 4
25 |60543 - | x| 3 |aRrvaEy PIN CONTACT : LLM-01T-1.3E
27 |60181-01 - x| 1 |Es WIRE
28 |60543 - | * | 2 [aRVFEVBTRAMYFH) PIN CONTACT : LLM-01T-1.3E
29 |60572 - *| 2 |UREEF1—T HEAT SHRINKABLE TUBE
30 (60573 - *| 2 |UREEF2L—T HEAT SHRINKABLE TUBE
32 |61605 - x| 2 |"RE2>(B) BUTTON

38




72 [£ B8{%/Air pressure mechanism

@

17

>1

22

WX 7OF1IT—AE§{% (-FL)/Presser foot actuator mechanism (-FL)

39




72 [£ B8{%/Air pressure mechanism

1
L
NO HBRES $ =
: oz mf DESCRIPTION
[ee)
PARTS NO. | ¥ | & |aTY
1 61606 -1 x| 1 |[BEFEYFEEBTFLA SOLENOID VALVE SET, 4 BTFL
2 161609 - x| 1 |BHAQRIEFTE)BTFLA SOLENOID VALVE ASSY, 4 BTFL
3 161610 - | x| 1 |BHEFGEBTFLA AIR MANIFOLD ASSY, 4 BTFL
4 160387-01 - | x| 4 |BER SOLENOID VALVE
5 160387-02 - | x| 8 |BHFALERL SCREW M2X04 L=20
6 [60387-03 - | % | 4 |HRYYMA05P-G) GASKET
7 |60387-04 - | % | 1 |T7<w=/R—JLE4(MFS4) AIR MANIFOLD, 4
8 [30720-03 - | x| 8 |FTTT(AUTHE) PLUG
9 [60387-05 - | * | 1 |#F®A) JOINT, A
10 |60387-06 - | x| 2 |#FB) JOINT, B
11 60468 - | % | 1 |axo4544 CONNECTOR ASSY, 4
12 |60387-12 - | *| 2 | ALY — AIR MUFFLER
13 |BS09228 - x| 1 [=vyFIA NIPPLE, 1/4X1/8
14 |BS09318 - x| 1 |[LFaL—45— REGULATOR
15 |60387-13 - x| 1 |=9yFILB) NIPPLE, B
16 |60387-14 - x| 1 |R=)Ld BALL VALVE
17 |60387-15 - % | 1 |=vyZJ)LC) NIPPLE, C
18 |60387-16 - | x| 1 |BHEFESITIR SETTING PLATE, VALUE
19 |60387-17 - | x| 4 |BEFLERL SCREW M4X0.7 L=38
20 [31208 - x| 4 |BHEALEITYSv— WASHER, SPRING 2-4
21 31207 - x| 4 |BEALEFEIY v— WASHER, PLAIN M 4
22 [10734-24 - | *| 2 |BHEFETFRILE WOOD SCREW M4.5 L=20
Wz 70F 1T —AEH{%(-FL)/Presser foot actuator mechanism (-FL)
i
NO HBRES $ =
' o |z E DESCRIPTION
=] ©
PARTS NO. | & | & |QTY
1 [60172 - * [ 1 [FLS)5—GH) CYLINDER ASSY
2 |60172-01 - x| 1 |[FLoY s — CYLINDER
3 |60172-02 - x| 2 |#=F JOINT
4 |60172-03 - *| 2 |FLYo A —1k4al BOLT, SOCKET M5X0.8 L=45
5 60174 - % | 1 |FLYUS—#Ltal SCREW
6 |28070 - | % | 1 |FLY) S —Rl+vk NUT, 3 M8
7 |61543-03 - | % | 2 |[FLAT7—Fa1—7 AIR TUBE, 1050

40




494 . 4 —7J JL/Connectors and cables

41



494 . 4 —7J JL/Connectors and cables

—
L
No. | HRES e
: 3| 2 24 DESCRIPTION
[ee)
PARTSNO. | & | & |ary
1 [60481 - 1= | 1 |EBHF CRIMP-TYPE TERMINAL
2 |60480C - x| 1 | 7—RELGER) GROUNDING WIRE COMPLETE
3 (30150 - | * | 1 |[ax=o8H/\—6P CONNECTOR CAP 6P
4 17376 * | 1 |34 6P CONNECTOR 6P
5 |60565C - x| 1 [BRRAYyFHr—TIL HARNESS FOR KNEE SWITCH
6 |BS03815 - | x| 1 [3o8h/8— 12P CONNECTOR CAP 12P
7 |B153969 - x| 1 [3axo%12P CONNECTOR 12P
8 161569 - * | 1 |5—TILU52F 13N CABLE CLAMP 13N
9 (30025 - x| 1 [Ty — WASHER
10 |8040 - x| 1 [¥5>F1ERL SCREW 9/64X40 L=8.0

42




7/ 5uE81% 1/Accessories 1

43



F/E5uE81% 1/Accessories 1

—
L
No. | HRES e
' 2|z m DESCRIPTION
[ee)
PARTSNO. | & | & |ary

1 [NO124 * | x| 4 |&f DPx17 #24 NEEDLE DPX17 (#24)

2 |15041 * | x| 4 |FREY BOBBIN

3 1872 * | x [ 1 |RALYF(A.5MM) HEXAGONAL WRENCH, 1.5

4 19456 * | % | 1 |RALVFC2MM) HEXAGONAL WRENCH, 2

5 (19457 * | x [ 1 |RALVF(2.5MM) HEXAGONAL WRENCH, 2.5

6 |19458-A * | % | 1 |RALVFEMM) HEXAGONAL WRENCH, 3

7 |19459 * | % | 1 |RALVFAMM) HEXAGONAL WRENCH, 4

8 19460 * | % | 1 |RALVFGEMM) HEXAGONAL WRENCH, 5

9 |25649C * | x [ 1 |[FSA/\—4mfl SCREW DRIVER COMPLETE
13 160699 * | x [ 1 |RAHERLCEL SCREW DRIVER, HEXAGONAL 2.5
14 19462 * | x| 1 | AHFRLUF DOUBLE WRENCH

15 (11196 x|+ | 1 |Evtyhk TWEEZERS

16 |[8132-A * | k| 1 |ERERER ACCESSORY BAG

17 8124 * | x| 1 |22 HN— MACHINE COVER

19 [11169-B * | x| 2 |32V (AXEVD) MACHINE HINGE CONNECTION
20 [11170 * | x| 4 |ZSPoEVD(AXELD)IE SCREW 6.75X24 L=75

21 11171 * | x| 2 |ZSVUEVIUEIT MACHINE HINGE CONNECTION CUSHION
22 6052 * | % | 4 |ZSVUEVOZIFIEHKRAL WOOD SCREW

23 |60386C * | % | 1 RZHE) OIL PAN ASSY

24 60386 * | x| 1 RSB OIL PAN

25 |PL-09 * | % | 1 |7P—ASRN)L LABEL, GROUNDING

26 |15081 * | x| 6 [JRZITEAITRL WOOD SCREW

27 115082 * | x| 1 JAVA POLY OILER

28 |BS53188 * | % | 2 |a—F—=2I+(B) CORNER SUPPORT

29 |B148890 * | % | 2 |a—F—=IF(A) HEAD CUSHION

30 [6055 * | x| 2 |3—F—=2I1F(A)1LET NAIL

31 |BS53190 * | % | 2 |EEERERT LFERE SPACER, C-SUPPORT

32 |BS53189 * | x| 2 |a—F—1FT LFEEE SPACER, H-CUSHION

36 |60478-AC * | x| 1 |BRLEIFER) KNEE LIFTER ASSY

37 |61868 * | x| 1 |REIT#E BRACKET, KNEE LIFTER

38 |B104619 * | x| 1 |BREIFIITEH KNEE LIFTER BAR

39 |BS34756 * | x| 1 |lRYT KNEE LIFTER PLATE

40 (B114967 * | x| 1 |BRBTRIy/— STOPPER, ;K-LIFTER PLATE
41 (B110087 * [+ | 1 |BR&TE BOLT 5.95X28 L=8

42 |BS31885 * | x [ 1 |BRYTH/NA— COVER, :K-LIFTER PLATE

43 (40976 * | x| 1 |BREITH#FIER SPRING

44 17066 * | x [ 1 |BREITHFEERL SCREW H/S M8X1.25 L=10
45 (11193 * | x| 1 |AMILEVY OIL TANK

46 (8125 * | x| 1 |shEL OILER

47 (10947 * | x| 1 |tV THREAD STAND ASSY

48 60012 - x| 1 |[3—FAH/n— CORD COVER

49 160374 - * | 1 |#ERNAUF CABLE TIE

50 |61575 * | % | 1 |EEEXZZE HEAD REST

51 |6035 * | % | 1 |BREF#FIER1ERC SCREW 3/32X56 L=2.7

52 |61868C * | x| 1 |BREIFH#EGR) BRACKET, KNEE LIFTER ASSY

44




TiE 1% 2/Accessories 2

45



TiE 1% 2/Accessories 2

—
[T
No. L HBE@ES e
: 3|2 -2 DESCRIPTION
© ©
PARTSNO. | & [ & [aTY
1 161527 * | x [ 1 [RJLMAH—F(#8) BELT GUARD COMP.
2 |61527-02 * | x| 1 [RJLFH—=K(A) BELT GUARD (A)
3 |61527-03 * | % | 1 |NJLH—F(B) BELT GUARD (B)
4 |61527-01 ¥ | x| 1 |[RJFH—K(C) BELT GUARD (C)
5 28138 * | x| 3 |IRNJMHF—FA) L SCREW M6X1 L=10
6 (10599 * | % | 3 | NJLMH—FA) LTy v— WASHER
7 (28138 * | % | 4 |[RJLMHF—K(B)LE SCREW M6X1 L=10
8 10599 * | % | 4 | NJLMHF—F(B)IETviv— WASHER
9 34629 * | x| 3 |INJLMH—F(D)LE SCREW M4X0.7 L=8
10 [17529 - x| 1 |[BREBEZAE SYNCHRONIZER SUPPORT
11 37102 - | x| 2 |BRHEBZABEESTVH NUT M6X1
12 (30625 - | x| 1 |®mHEF/I—FIZT CABLE CLAMP
13 |30046 - *| 1 |3—Fo35271E SCREW M4X0.7 L=6

46




47— 3K /Table of gauge parts

10662
B140553
O\
o LN @
60634 i
B062630
EAR S - - T4H—
&t SHHE(HE) @k R Z (F0) SEZ H ke
INNER
GAUGE SIZE NEEDLE THREAD OUTER FINGER
CLAMP GUIDE PRESSER PRESSER GUARD
ASSY FOOT FOOT
: WITH SCREW
inch mm
x[1/8”| 3.2 61250C 60624-A 10282C 10182 10937-01
x(3/16”| 4.8 61251C 60624-A 10283C 10183 10937-01
1/4” | 6.4 61206C 60624-A 10285C 10185 10937-01
5/16”| 7.9 61252C 60624-A 10286C 10186 10937-02
3/8”| 95 61253C 60625-A 10287C 10187 10937-02
x[1/27 | 12.7 61254C 60625-A 10289C 10189 10937-04

* 4% 25E 325 / OPTION AT EXTRA COST

/—- .‘__\_'
= >
= gkt &
AN
$h $H15 wyw | HEES | HRER 15— £UiR
(A1) / (&)
THROAT FEED THROAT THROAT THROAT
GAUGE SIZE| S DOG PLATE PLATE SUB- | PLATE BASE | BED SLIDE
SUPPORT COVER COVER
. (FRONT)/(REAR) | (FRONT)/(REAR) | (FRONT)/(REAR)
inch | mm
*[1/8” | 3.2 14543 6160701 14508 14523 14512 12231
*(3/16”| 4.8 14545 61607-03 14509 14525 14513 12232
1/4” | 6.4 14546 6160705 14509 14526 14513 14517
5/16”] 1.9 14547 61607-06 14509 14527 14513 14517
3/8” | 95 14548 61607-07 14509 14528 14514 14517
*[ 1/27 ] 12.7 14549 61607-08 14510 14529 14514 14518

* 4% 35E 325 / OPTION AT EXTRA COST

47







SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—mail: exsales@seiko—sewing.co.jp

https://www.seiko—sewing.co jp/en

T273-0018 FER A RET2-13-6 CEh

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E—mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB99890 (0723)
Rev. 4.4



